CAMSHAFT

# PART NO. PART NAME QUANTITY
1 F4-04000019 KEY, WOODRUFF 1
2 F25-05050400 OIL PUMP ASSY 1
3 F25-05000021 BELT PULLEY, TIMING 1
4 F25-05050016 PIN,DOWEL 1
5 F25-05000022 BUSH,SPRING 1
6 F25-05000023 BELT,TIMING 1
7 F25-05050013 O-RING A 1
8 F25-05050014 O-RING B 1
9 GB/T5785-M10X1.25X40 BOLT M10X1.25X40 1
10 F25-05050018 WASHER,PLATE 1
11 F25-05050017 BELT PULLEY, DRIVEN 1
12 F25-05050015 O-RING C 1
13 F25-05050021 OIL SEAL 1
14 F25-05050200 CAMSHAFT ASSY 1
15 GB/T5782-M6X35 BOLT M6X35 4
16 GB/T97.1-6 WASHER,PLATE 6 4
17 GB/T97.1-10 WASHER,PLATE 10 1

Looking for a dealer in your area?

Use our map locator to find a dealer close to you.

Find a Dealer